THE TRINIDAD SEWERAGE -
~ PROJECT - A SECOND REPORT

By
'R. K. BATES

SYNOPSIS:

In 1963 Fojo and Bates (1) presented a papcr dealing with the Sewerage
Project at present under construction in Port of Spain and environs, San:
Fernando and Arima. Included in that paper wasa short historical background
and description of the project with pertinent data for sewers and operational
features of the Pumping Stations and Sewage Treatment Woriks. Copies of
that paper are no longer available and several enquiries for reprints have been
made. The paper presented herewith summarizes the information given in the
first paper and adds additicnal information, particularly on construction.

Historical Background and Existing
[...]
the basis of the consultants experience and examination of existing records.
These are as follows -

TDAUSEEIL. . veeseneesusesssresnnsussssanessnssesenssssansenss 10,000 g.a.d.

COMMETCIAlL s nessersnrimsencs enrasaessssnsanasss - 5,000 g.a.d.
Infiltration........ 2,000 g.a.d. for areas

already seweredand 500 g.a.d. for pew arcas

The ratio of maximum to average daily flow was estimated to be from,
- 4.5:1 for small flows of 0.1 m.g.d. and less, to 2:1 for average flows of 20 m.g.d.

POPULATION DENSITIES USED FOR DESIGN

(a) Po;t-bf-Spain - East of St. Ano’s River - From 180 persons per acre for
areas of 40 acres or less to 80 personsfacre for a total of 1,000 acres.

(b} Port-of-Spain - West of St. Ann’s River and Sao Fernando - from 80
persons/acre for areas of 49 acres or less to 55 persons per acre for a total of
2,000 scres.

(c) All areas adjacent to Port-of-Spaio - From 70 personsfacre for areas of
4N acres or less to approximately 35 personsjacre for areas of 2,000 acres.

] :d) Arima - From 40 persons/acre for areas of 40 acres or less to approxi-
.mately 30 personsfacre for areas of 1,000 acres.

The relationship of population density to area isshown graphically on
Figure 4 for the several districts in and around Port-of-Spain and for San
Fernando and Arima.

TREATMENT PLANTS AND PUMPING STATIONS

PORT-OF-SPAIN

 The Main Pumping Station off the Beetham Highway is a relatively large
Stéucture with foundations more than 40 feet below the ground surface and

103



NOISId ¥O4 d3Sn SIILISNId NOILV INGOod = ¢ oig™

S3IHOYV NI ¥ 34V
OCOE - 000T cool oo COF o0t o0l o9 OF oz ol
(74
og
o i
ﬂnlr'guﬂ.l.r nnﬂnww_ul.ﬁﬂ. oy
iiﬂaﬂﬂuuﬂu&unﬁg ; VINIHY /] :
uﬂﬁﬁﬂ.-flﬂ.. NIvds 40 1804 O1
e FE!UJI..F LNIDVray SY34v TIv
— - | e L S S
e OJNVNY3d NVS ® I 1T
H43A14  SNNY'IS 40 [/
w&fﬁ.ﬂ_alz?am JO 1HOd ¥ ool
= N
H3AIlH SNNV IS d0 _:.,Wxia.
ISY3 — NIVdS 40 1HOd (25 —
P —— TR T TN | (] b N A RN B Y By Bl ™ A B W I |

SNOSd3d
NO 1Y NdOd

d3d

JHOV
ALISN3Q

8,014

104



a base slab 6.0 ft. thick. Borings disclosed firm materials at this level so that
no foundation piles are required. Architecturally, the superstructure will be
modern in design with a butterfly roof. Walls will be constructed from a
combination of reinforced concrete, precast blocks and stucco.

All sewage flow will pass through comminutors which will shred coarse
solids to small particles before the sewage enters the wet well. Bar-racks are
provided for standby service. Pumps in a dry well will lift the sewage through
a 4,000 feet long 48 in. diameter forcemain to the Stabilization Ponds. Because
of the waterhammer problems which areinherent in such a system, cone valves
and backflow relief piping are used.

The Stabilization Ponds are comprised of four 6.5 acre anaerobic lagoons
and two 48 acre aerobic lagoons. Theinside slopes of all units have been lined
with precast concrete slabs, to preclude weed growth and bank erosion. A
substantial removal of both suspended solids and organic impurities takes
~ place in the anaerobic units as decomposition of settled solids simultane-
ously occurs in an atmospbere identical to that in ordinary septic tanks.
The effluent from these lagoons will flow into the aerobic (or oxidation) la-
goons where oxidation of practically all of the remaining orgdnic matter
will be accomplished. The phenomenon of photosynthesis promotes the growth
of oxygen producing algae which release oxygen into the liquid, in sufficient
quantities to result in efficiencies of BOLD and coliform bacteria removals
of the order of 98Y%.

A general plan and flow diagram of the system is shown on Figure 5.
Basic data for the lagoons as well as for the Diego Martin and Main
Pumping Stations are also listed below.

Pump selection for the Diego Martin and Main Pumping Stations con-
siders conditions up to the year 2,000. The initial installations are designed
for conditions expected to prevail in 1980.

For the Diego Martin Station three identical constant speed (870 rpm)
vertical, non clog, pumps have been installed initially pumping into a 24
in. forcemain. Velocity in the forcemain with one pump operating will be
-approximately 2.7 ft. per sec. so that deposits are unlikely and detention
time will not be excessive.

. With two pumps operating the combined pumping capacity will be
within approximately 109, of the estimated 1980 maximum wet weather
ffow of 8.0 M.G.D. Therefore one pump will serve as a spare until flows
sXceed 7.2 MGD. With all three pumps operating a flow of 8.6 MGD
can be pumped,

| _.'__Tha Main Pumping Station has four, three speed (585, 526, and 468
I'Pm) veriical, non clog pumps installed. With one of the 24 in. pumps
out of service the maximum wet weather 1980 design flow of 40 MGD

‘be pumped.

1056



BASIC DATA - PORT-OF.SPAIN

Main Pumping Station ,
Flow measurement, (Venturi type meLEr). . ...oiviniimininiminnmin ...48in,

Comminutors—No. initially installed ... s 2
B o e TO————— T R 20.0 MGD
Pumps—No. initially installed.........oooiiiimreiime P — 4
G s e v errnseenssannssesanestsan e na s a et e e ettt et s 2-20 in—125 h.p.

2-24 in—200 h.p.
Capacity with 2-20 in. and 2-24. in.operating..ceeeeveerienrrarasarannrans 40 MGD
Standby generator, KW CAPACILY....covviririmmmiimiiimrrissiiiiniiiee e 350

Stabilisation Ponds

Design Population......c.eceisemisssssssinmmimmseinanesisenssnunnnensiossasensaene: 150,000
Average design Sewage flow.....oooviiiiii e 156.0 MGD
Max. design wet weather oW, oo e 40 MGD
Anaerobic Lagoons—number...oivvriimiinmiiniiine. e A SRS AR PR 4
© Dimensions, LXWXD .o 540’ x 520" x 3 — &4
TOUAl ATEA, ACIES.eeeneenreenrannssisssmsnrmseesenssaistinintostasteamessansmassunssas 26
Organic Joading, 1b BOD/ay..c.ouimummmimriiriciiiiiiiiees e 25,500
Detention time at 15 M.G.Duorriiiniiiiiiinin Approx. |.5days
Estimated BOD removal...cciveieeiineniiiiiic s 70%,
Aerobic LagoOoms—TUMDE ... aaetieiararraurnireeeasiessitnrasrs e enes s e ar e e 2
Dimensions, L X W X Durcrviiiiiininnesiennensinnnnennns 1880'x 1120'x 3" to 4’
TOLA] ATEA, ACTESueuesenanseensusronsrsnrnrnssassrmstarairnatsttatasasuesanssnarnatassss 96

+- Organic loading, 1b BOD/day.....ocooieeiniimnminiiiiimnnieecsisannecs 7,600
Detention time at 15 M.G.D.orririiiiiiiininnennns Approx- 5.0 days
Estimated BOD IEMOVAL .cuirurrareaiarnieiaimiiriniann st 90%

Diego Martin Pumping Station

FloW MeasSUrement,.ueeerieessssnrsansessarntosararsasssasassarnranss 12 in. Parshall flume
Pumps—No. initially installed.....c.ooviriiiniiiniiniinnn. 3
T R S PSPPPY PRSI DT 12 in. - 40 h.p.
Capacity with 2 pumps operating.......ccccceennieennnns 7.2 M.G.D.

Stapdby generator, KW capacity.....cocoooveeininnnnnes 100
Forcemain air injection system Capacity.....ccceeseeen 65 cfm
Note:—

B.O.D. Biochemical Oxygeo Demand. The quantity of oxygen utilized
in the biochemical oxidation of organic matter in a specified time at
a specified temperature, in this instance 5 days and 20 C. This is a
tactor used for assessing the effectiveness of the treatment adopted.

106



INFLUENT

DIGESTER CONTROL —~—PUMPING STATION

METER PIT

|+— GRIT CHAMBER
DISTRIBUTION BOX

PRIMARY
SETTLING
SLUDGE TANKS
DRYING
BEDS

PRIMARY SLUDGE

DISTRIBUTION BOX PUMPING STATION

TRICKLING
FILTERS

SECONDARY
""" SETTLING
TANKS

RECIRCULATION
PUMPING STATION

EFFLUENT
LEGEND FIG.5-FLOW DIAGRAM
-i=—=s-—  RECIRCULATED SLUDGE SAN FERNANDO
, ~—==— RAW SLUDGE
~——-~~—~ DIGESTED SLUDGE b & AR!MASEWAGE
- , TREATMENT WORKS

107



SAN FERNANDO

The San Fernando treatment works 18 located on an 11 acre site at the
O\d Embarcadere, between the Cipero River apnd municipal refuse disposal
grounds. :

Basic datafor the sewape treatment works are given below and a simple
flow diagram of the plant 18 shown on figure e

A single sewage lift station, located within the treatment plant site will
deliver all sewage Aows to the plant upits. The pumps are of the vertical
multiple speed poD clog type which will operate SO that pumpiog rates closely
match gravity flow rates. 1n this manner, maximum reatment efficiency is’
obtained since «shock” loads attributable to on-off single speed pump opera-
tion are all but eliminated. Three pumps will be installed initially, with
provisions for a fourth 16 in; pump to be added when the need arises.

After passing through comminuting and flow measuring devices, sewage
flows enter a double tank aserated gift chamber. BY releasing compressed ‘air
along the bottom of one side of each tank, the contents are maintained in
a swirling motion which removes heavy iporganic matter by centrifugal force.
Accumulated grit will be removed by a bucket and hoist system and dis-

posed of by burial.

Flow then passes to two circular primary settling tanks which will re
move much of the solids not in solution. 1n all it is estimated that 50-60%:
of suspended solids and 30.359, of the BOD will be removed in these units;
All the settled sludge will be pumped (o the Digestion Tank for liquefaction,
and gasification by the anaerobic digestion Process which reduces the raw:
material (sludge) to 2@ practically inert wet asb.

Passing from the primary settling units all flows will be collected in &
common chamber for distribution t0 (he trickling filters where approximately .
759, of the remaining suspended solids and BOD are removed.

The zoogleal mass growth (slime) on the stone surface making up the;
filter bed accomplishes this removal by 2 complicated process which in:
cludes the physical phenomenon of absorption. The sewage 18 distributed;
evenly over the fiter stone by a €O nstantly revolving mechanism with spraying:
nozzles. After passsiDg through the filter the flow is collected in 2 network of
underdrains which convey the treated liquid into 2 single sump for further,
distribution and settling 10 tWO final clarifier, or settling tanks. The material;

collected in these last uaits 1s the sloughed slimes, somztimes called humis]
sludge, which is Aushed from the filter. A Recirculation Pumping Station i
provided to pump humus sludge and filter effluent to the primary tanks for
recirculation to the Digestion Tanks. Resettled humus sludge is then removed:
with raw sludge to the Digestion Tanks while the final effluent goes directly;
from the secondary settling tanks 1nto the Cipero River. :

Hydraulic loading of the trickling filters with or without recirculaﬁﬁi
should not exceed about 25 mil. gals. Per acre per day. '

Digestion Tank supernatant and overflows will be returned to the piaﬂi

influent. Digested sludge will be put on drying beds to remove most of 18

108



moisture so that it can be forked and hauled away for final disposal or fertil-
izing uses.

An Operations Building which will house office, laboratory, storage and
other miscellaneous facilities has also been provided.

Space has been reserved on the site and provisions have been made for
doubling plant capacity when and if required.

ARIMA

Like San Fernando, a highrate trickling filter type treatment plant was
sclected. The plant site is almost 9 acres in area and except for size and
arrangement of structures will be similar to the San Fernando Plant.

BASIC DATA FOR SEWAGE TREATMENT WORKS
gAN FERNANDO AND ARIMA

San Fernando Arima
50,000 18,000

Designed Population
Average design sewage flow
Max. design sewage flow
-‘Pumping Station

4.5 MGD 1.5 MGD
12.5 MGD 4.2 MGD

Flow measurement, Yenturi-type meter 24 in. 16 in

Comminutors - No. installed 2 2

Capacity each 6.2 MGD 2.0 MGD
3 3

Pumps - No. ipitially installed
9.12in-40h.p. 8in-20 h.p.

Size
1-16 in-100 h. p.

Capacity with one pump out of serv-icc 12.56 MGD 4.2 MGD

Standby generator, KW capacity 200 100
Aerated Grit Chambers - number 2 2
Dimensions, L x W x D ft. 24x12x8 15x10x6
Air supply, cfm/ft of length 5 5
primary Settling Taoks - number 2 2
Dimensions Dia x D ft. 765 % 9 44x 8
High-Rate Tricking Filters - number 9 2
Dimensions Dia x D ft 115x 5 70 x 5
2 2

‘Final Settling Tanks - number

Dimegsions - Dia x D {t. 65 x 9 38x9
‘Sludge Digestion Tanks, number 2 2
Dimensions - Dia x D ft. 65 x 22 45 x 22
Cone depth, It. 8 5.5
Sludge Drying Beds - number 8 8
Dimensions L x W ft. 90 x 55 45 x 40
85

Estimated BOD Removal 85
109



MATERIALS OF CONSTRUCTION

Conventional reinforced concrete construction was used for all pumping
stations, treatment works and sewerage system structures except in 3an Fer-
nando where it was found that the soil was sufficiently corrosive to neces-
sitate the use of sulphate resistant cement.

Epoxy coated steel and asphalt coated cast iron are used in relatively
minor quanties in the project where pipe lines CTOSS through or OVer drains,
streams, and rivers. loterior process piping in the treatment plants and pump-
ing stations are of cast iron. Forcemains are reinforced concrete, cast iron
or steel. For instance, the 247 diameter forcemain from the Diego Martin
Pumping Station is reinforced concrete, while the 487 diameter forcemain
from the Main Pumping Qtation to the sewage lagoons in the Laventille

swamp 18 stee], exposed above ground for its entire length.

Sewers in the project are non-reinforced concrete for 67, 8" and 107 dia-
meter pipes (80% of all footage) and reinforced concrete for larger sizes. The
consultants have been aware of the considerations necessary in using concrete
sewers especially in 2 warm climate. This question was thoroughly investigated
during the report and design stages of the project and the conclusion drawn
(hat concrete SEWErS made with ASTM Type Ll or Qrdinary portland Cement
apnd without special coatings or lines would be suitable and long lasting. In
practice, sulphate resistant cement similar to ASTM Type V is being used in
the construction of all sewer pipes and manholes as well as for buried struc-
tures at the San Fernando Treatment Works.

Examination of existing sewerage structures revealed no unusual corrosion.
Even existing steel sewers inspected at manholes gave no evidence of un expected
corrosion conditions.

gewage flows into the existing Mucurapo Pumping Station are not above,
normal in B.O.D. strength and not septic. Local water supplies are not high in
sulphates.

All sewage flows to the treatment plants are expected 10 arrive within 24
hours in & non-septic condition. This means that some dissolved oxXygen should
be available and the production of Hydrogen Sulphide oot yet started when
sewage arrives at the treatment plants.

Concrete pipe 18 at present the only sewer pipe made in the country and:
the basic materials are all ,_c:rbtain able here.

precautions taken in the design to control abnormal corrosion conditions
should they arise from completely unforeseen circumstances include:—

(1) Limitation of minimum slope oOf sewers 24" and larger (which carty
the oldest sewage) to 0.0008 ft/ft. At this slope the velocity of 2 127
diameter pipe flowing half full would be 4it. per second and shoul®

preclude solids accumulation.

(2) A compressed air injection system for the Diego Martio Pumping

Station forcemain Lo «freshen” sewage from the districts furthest from;
the Port-of-Spain Treatment Works.

110



(3) Submerged gravity sewer inlets into trunks to minimize turbulence.
(4) A submerged outlet for the Diego Martin forcemain.

COST AND FINANCE

The total cost of the work to be carried out by the contractor was in
March 1962 estimated to be TT $7,815,000.00 plus US $16,221,000.00 not
including fees or cost of Jands. The Trinidad and Tobago currency isbeing
provided from the revenues of the Government of Trinidad and Tobago and
‘he United States currency will include:—

(i) A loan of U.S. $6,000,000 at 6% provided in equal shares by two
private banks:

(ii) A line of credit amounting to U.S. $9,000,000 from the Export-
Import Bank of Washington at 5% per annum;

(iii) A loan of $1,221,000 U.S. from Lock Joint American (Tripidad) Ltd.
nd its affiliates at 6%, per anpum.

The work being done comprises:-

(i) Construction of Trupk Mains, Laterals, Manholes and House-con-
nections up to the house property boundary in the areas shown on